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ltem No Description Qty. Note.
61745 Head button X1 w/Fiat head bolt M3 X 8
61748 Upper plate lock arm assembly » Bearing already installed
61767 FBL. Pitch arm Q) X 1 with Socket head bolt
61768 Main blade holder assembly x 1 L-1680HH already instatled
61769 Center hub MB-35 X ]

61770  Spindle shaft M6 MB-391 x 3 w/sleeve, Setscrew M4 x 4
61771 Swash plate assembly MB-391 X w/Cantro! ball

61772 Upger plate lock base X with Socket head bolt
70004  Universal link x 10

70068 O ring 8 x 10 x 1 X 2

70069 Main blade bolt M5 X 2 w/M5S X 37, Nylon lock nut
70078 . loint ball spacer t2.75 x 2

70442  Thrust washer X2

70533  Rotor spacer 13 X 4

70620 Spindle washer M8 X2

70701 Control ball L2565 X 1

70706  Upper plate lock link X2

70713  Spindle shaft M6 sleeve MB-321 X3

70714 Swashlink ball arm L5.5 X ] w/Collar . bolt

70716 Control ball 1.10.5 %1

70717 Joint ball screw L& X5

80004 _Setscrew M4 x 4 x 10

80012 Socket head holt M3 X 8 x 10

80015 __Socket head bolt M3 x 12 x 10

80075 Nvlon lock nut Mb x 10

80083  Socket head bolt M2 X 5 X 10

80089  Sogket head bolt M2.6 % 10 x 10

80095 Flat head bolt M3 x 8 x 10

80715 Socket head bolt M2.6 X § x 10

80919 Button head bolt M3 X 8 X 10

80164 Nyicon lock nut M4 (13.8) X 10

80181 Special soocket head bolt M4 X 26 X 2

80201 Button head bolt M4 X 8 % 10

80213 Button head bolt M8 % 10 X 10

80227 Threadedred M2.3 X 55 (¢ 2.5) X 2

80227 Socket head bolt M2.6 X 5 %10

80244 Threaded rod M2.3 X 50 ( @ 2.65) X 2

81023 Shielded bearing 9 X 17 X 5 X2 L-178077

81024 Thrust bearing 9 x 17 X § 1 SST-1790DSG

81041 Flanzed bearing F3 X 7 X 3 X2 LE-73077

81084 Flanzed bearing F2 X 5 x 23 X 7 LF-62077

83152 Carben main rotor blades MB-391 X 3 L720

96457 Contrgl bali L5.5 X1

96453 Ceoenirol ball L24.75 X
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